
|ALL PRODUCT INDEX
LA350

Ref. LA350 Page 65124

FRAME

BOOM

HYDRAULIC SYSTEM

ACCESSORIES

ep
ca

ta
lo

gs.c
om



Ref. LA350 Page 65124

Item Part No. Description Book
FRAME 01I01 MAIN FRAME 100K0454
BOOM 01I02 BOOM 100K0454
HYDRAULIC SYSTEM 01I03 OIL PRESSURE (1) 100K0454

01I04 CONTROL VALVE   [COMPONENT PARTS] 100K0454
01I05 CYLINDER 1 (BOOM)   [COMPONENT PARTS] 100K0454
01I06 CYLINDER 2 (BUCKET) LH   [COMPONENT PARTS] 100K0454
01I07 CYLINDER 2 (BUCKET) RH   [COMPONENT PARTS] 100K0454
01I08 OIL PRESSURE (2) 100K0454

FRAME 01I09 FRONT GUARD   [OPTION] 100K0454
ACCESSORIES 01I10 ACCESSORIES AND SERVICE PARTS 100K0454

ep
ca

ta
lo

gs.c
om



MAIN FRAME

Reference:01I01 Page:1

010

020
030

040

040
050

050
060

060

070
080

090

100
110

120

130
140

150
160

170

180
190

200

210

220

230

240
250

260

270
280

280

290

300

310

ep
ca

ta
lo

gs.c
om



MAIN FRAME

Reference:01I01 Page:1

REF.No Part No. Description Q'ty S.No. I/C REMARKS Weight
(kgf)

Weight
(lb)

010 75530-55010 SUB FRAME 1 0 0
020 75530-55630 BRACKET LH 1 0 0
030 75530-55640 BRACKET RH 1 0 0
040 01073-51230 HEX.BOLT(M12*1.25*30 6 0.041 0.0902
050 04512-50120 WASHER,SPRING LOCK(M 6 0.003 0.0066
060 75599-32015 WASHER,PLAIN(1/2) 6 0 0
070 75599-04630 HEX.BOLT(9/16-18UNF* 6 0 0
080 75599-33016 WASHER,SPRING LOCK(9 6 0.08 0.176
090 75599-31066 HEX.NUT(9/16-18UNF) 6 0 0
100 01073-51245 HEX.BOLT(M12*1.25*45 4 0.05 0.11
110 04512-50120 WASHER,SPRING LOCK(M 4 0.003 0.0066
120 75599-32015 WASHER,PLAIN(1/2) 4 0 0
130 75530-55910 CONNECTOR,HOUSING 2 0 0
140 75530-55920 SPACER 2 0 0
150 75599-32013 WASHER,PLAIN(3/8) 4 0.03 0.066
160 01073-51035 HEX.BOLT(M10*1.25*35 4 0.031 0.0682
170 04512-50100 WASHER,SPRING LOCK(M 4 0.003 0.0066
180 75599-03330 HEX.BOLT(3/8-16UNC*1 4 0 0
190 75599-33013 WASHER,SPRNG LOCK(3/ 4 0 0
200 75530-56010 FRAME,SIDE LH 1 0 0
210 75530-56350 LABEL,MODEL 1 0 0
220 75540-56360 LABEL,CAUTION 1 0 0
230 75530-56030 FRAME,SIDE RH 1 0 0
240 75530-56640 BUSHING 1 0 0
250 75540-62360 LABEL,CONTROL 1 0 0
260 75540-56650 LABEL,WARNING 1 0 0
270 75530-56710 CONNECTOR,SIDE FRAME 2 0 0
280 75540-56720 PIN,SPRING 2 0 0
290 75540-56810 BOLT,WEDGE 2 0 0
300 75540-56820 NUT 1,LOCK 2 0 0
310 75540-56830 NUT 2,LOCK 2 0 0

ep
ca

ta
lo

gs.c
om



BOOM

Reference:01I02 Page:2

010
020

030

040

050

050

060

060

070
080 090

100

110

120

120

130

130
140

140

150

150
160

170

170
180

180
185

185

190

190190

190

200

200

210

210
220

220

220

220

220

220

220

220

230

230

240

240

250

255

260

270

ep
ca

ta
lo

gs.c
om



Buy now

Kubota LA350 Loader Parts Manual PDF

With Instant Download

https://www.epcatalogs.com/kubota-la350-loader-parts-manual-pdf/
https://www.epcatalogs.com/kubota-la350-loader-parts-manual-pdf/
https://www.epcatalogs.com/kubota-la350-loader-parts-manual-pdf/

